
AO-A1O1 411 HAVENS AND EMERSON LTD CLEVELAND OH F/6 13/2
WASTEWATER MANAGEMENT STUDY FOR CLEVELAND-AKRON AND THREE RIVER--ETCCU)AUG 73 DACW'9-C-O0'IS

UNCLASSIFIED NLEEEjllmmEEEEI

EIIIEEIIIII
IIIEIIIEEEEEEE



AC A10 17

WATWTRMNGMN TD

IMUNICIPAL WASTEWATER
and STORMWATER RUNOFF

15

LCLEVELAND -AKRON METROPOLITAN

TL IEEWAESE
8 1 1



SECURITY CLASSIFICATION OF THIS PA 'E F.W.0 Data Entered)
READ INSTRUCTIONS

REPORT DOCUMENTATION PAGE BEFORE COMPLETING FORM

1. REPORT NUMBER 12, GOVT ACCESSION NO. 3. RECIPIENT'S CATALOG NUMBER

4. TITLE (and Subtitle) 5. T F REPORT & PERIOD COVEREDi''/astewater Management Study for Cleveland-Akron ]_inal r
I and Three Rivers Watershed Areas) .!6 P O

c' S,;r aaeetStd ! 8 PCRNTRCTG OG.RNT NUMBER
[...]
of trace organic carbonaceous and nitrogenous pollutants which may be

unremovable in the upstream treatment unit processes.

It is likely that the buildup of these trace pollutants and their

successful elimination will be more of an operational consideration than

demineralization in a closed system and, thus, demand total flow treatment

rather than split treatment to achieve some higher, tolerable dissolved

solids in the final effluent. No other treatment concept offers the

treatment potential of reverse osmosis. Unfortunately, the state of

today's technology will not allow it to supersede the upstream systems

due to flux and membrane fouling limitations. These problems are likely

A20



to be solved in the future; leaving only the question of what to do with the

waste brine.

In Northeast Ohio, assuming that brine disposal to underground cavities

or surface waters is invalid, there is little choice but to go through an

evaporation system where it must be dried to a point that it can be handled

directly in an incinerator. The water in this brine cannot be recovered

by direct distillation since as the waste volume is reduced the potential

of distillate contamination by organics and residual ammonia will increase,

Multiple redistillation or distillate treatment (carbon adsorption, ion

exchange, etc.) are possible but would mean that higher purity water is

only achieved with smaller recovered produce water volumes. This illustrates

a fundamental fact of wastewater treatment, namely: zero contaminants in a

product water are found only with zero product water.

In the upgraded biological system, the dried minerol salts can be handled

in an expanded incineration system in conjunction with the organic solids.

Whereas, in the upgraded physical-chemical system which incorporates solids

reuse, the evaporated mineral salts must be handled separately in an unique

incineration system to avoid fractional solubilization upon reuse.

Both systems are followed by final chlorine disinfection for consumer

protection in the event of distribution system contamination. An off-

stream storage tank is provided should consumer demands not coincide with

wastewater flows.

Table 2 presents a comparative summary of the effluent quality achieved

from the various levels of treatment as previously described.

A21



go ;R 0

Nd 0. Ln Nq 1-1 C

01 0. 0

0 0 0 -4

0 .-4 0- C44
4_ 0 

V

'-4 00.

be

0

N 1 0) '0 Mn C) -4 -

E. 0 0

1.4 -

r. -4 -4-4 4 r u'

q4 -)*4 cC 0 .4 Cd4) -.4 cc4)
£d41 be b41 u 1 be 4. 0 0 bo 41 00r

4.1 u 0 -H-4.' 0 .4j 0~ *-4 41 0 H~ .41
-4 *.I.4 4 C4J (n caC - 4 £Cd 4 5 Inc4

4) b-4 0 0 -4 >,.4 0 -4 0,4 -4 >4
0 In' 4 k .14 a. rq *,46 .1 *-. .0.=

4.1 -4 (aE- an CLI- ci
co 0~ > 411 &A 41'

Q).-~ .~- ce r-4 cc (44 -1 "4i

u. CO4 -4 -4 41 -4.4 -4 4) 4r NCC "41 14 -
., 0d.4a o 0 C 0 ) 4) 0d 4

"-CC "-I 4 0CC 4). 14 0 =

COE-3 u~. a-E - -I' IL) . 4 -L

A2 2



1.4 MISCELLANEOUS DESIGN ASSUMPTIONS

1.41 HYDRAULIC SURGE CONTROL

In the design of these systems, the necessity of dampening hydraulic

surges in the treatment systems has not been mentioned. Generally, for plant

flows of 10 mgd or less, hydraulic surge control would be a worthwhile

consideration because of wide diurnal variations. At higher daily flow

rates hydraulic peaks are usually dampened because of the large service

area. The necessity of providing positive influent flow control would

be subject to the particular flow patterns found or anticipated at the treat-

ment site. If flow equalization or surge control is necessary, an expanded

sedimentation tank receiving the mixed liquor solids from the activated

sludge system designed for the removal of carbonaceous materials would be

recommended for the basic biological treatment system whereas with the basic

physical-chemical treatment system a separate flow equalization chamber

following chemical treatment would be recommended.

1.42 REMOVAL OF HEAVY METALS, PESTICIDES, CHLORINATED HYDROCARBONS, RADIOACTIVE
MATERIALS

In the design of municipal wastewater treatment systems, specific process

designs to remove the above pollutants were not considered since control at

the source has been postulated in these studies. However, many of the unit

processes contained in the treatment sequence can and do provide positive

removals. Generally, with the exception of aeration stripping, the processes

will concentrate these pollutants in waste solid streams which with and without

incineration will reduce the feasible alternative for ultimate waste solids

removal. As a review, the pollutants and unit processes for removal are

summarized below:

Heavy metals - "sorbed" onto biological floc, some precipitated

with alum and trace quantities of sulfide, organic

compounds adsorbed upon activated carbon, excellent

A23

.1
6 j



removal generally found with high pH lime treatment

reverse osmosis should provide good removal. With or

without incineration, possibility of resolubilization

under microbial action in final disposal site exists.

Pesticides and Chlorinated Hydrocarbons - "sorbed" onto biological

floc and can be fractionally stripped into atmosphere

via the biological aeration systems. Adsorbed upon

activated carbon with backup support provided by

reverse osmosis. Permanent oxidation provided under

incineration or carbon regeneration at elevated temp-

eratures.

Radioactive Materials - See heavy metals for removals, complete capture

may be impossible. Final destruction technique is time

dependent upon given half-lifes. Distribution in gaseous,

liquid and solid phases after treatment can be expected.

A24



r - - --

O~ ~NNOq'ONO~J

g

*~-~ ,,~', - z

I.J 4

k

Id

I I-~ L~L ~ L~L~
j -~ ,)a,.

1 7i~9
- ,''C,~,je~ Sr~O ~

r~. .. 4

F-,

,wfl,.~.n z

a .-- ~' ~ a2

/'



3r';~~ -L~t4

4n

I.'

IL
- t

z.

a .iS~~.O~s

0

I.Va

W03

miI. .... t, 'v v al

(3e-l 1 ~ 9 Q za'.,d S) r~ F.0 )I

7C

i

~ ~ i, Td~SmA ( ~~flflA I

s k 4l

- .3.H



w

0

0

<ii

L.L.

L
3 J

td. J <

1- 4 _3

U U' U

in F
2

Ix

6L



zz

IC

30

V , S

1>

Mr

mm

rr

-4-

C, V

60



cr

k i J

W ZL

o IL z c

z< <

2 2U

4n4n

I-I0

w I -

<J L aJ

J IL



(z0 Eos 4-M a H.
0.

c R

0 _______________________lu

0

CD

o

'>a

A0



z

n

'y<

0

cc-i

F0 L

L ul
0 z



9

I~~ _________

d.!, i

2f

CC

r'fi -10

-- G

> C

C..



I-

< U

oo
kj UoII-L

0

Zt~ o.-
qp >- J.

/~k /) 6o Li L

u r I CLZ4
qno

Ii

100

j~ r0

i j I
in IJ

uu

dan~mvI

maI.~t->
L 13I

L±J



2+

20

v r
z>

I-A

rI'Z

Ln~cl

rl -Z "

r'yfI

00 0 t

0-.

AF M

C.>



LAJ W~

ir z

w 

-I
00

hi

3z



Z

00

7

i. 1 PI

* -0

C.0



'U

IL.

tuV <

tLJ

le~ R - L, c,

01 U

Zjr IIM LJ
0 0

Z Co <z
___ __ X 1- 1 <m

d. z L zLn i z
CA :) 0< 0: a

El-c

L~u

6I



CA T

-4 
>

C,'

m 0

Zrr
v, Ovar0

C0
z-M



LUJ

___________-MOP_ 
z

r r a$ o -J

LA 0

05U~~ 010 uA-I

lii 002

1o 0
uU,

LU COD
%: -- < I

Z cto 3
S..<z.1t



wLU

wo

-- < -

U' -, -

00oz
o d L-

IL~~ I___

oCta 0O0M -~ a~~OlO ) 0

0. - . " <

a- M
LLbJ

<2

0 l0

4: LL

cn



I~ D.

ww

I-o lI (IAi:I--

-w L'i 0~~
0- i z

0 yixz

CL

IL z (z Li 0 ~ <!O a

d ikLUUi~

19 y z



< <

a..

Ix z

002. 00

a0 0 04

A u.

V)I

" 1.-Sn

Z N 2

a 00+

zz

Z 2

b- 0

zz

ol P- z
< %A



2. DESIGN CRITERIA

Design criteria were established for various basic elements of a

wastewater management program for use in the preliminary design

development of the alternative plans.

2.1 DEFINITION OF FLOW TERMS

A definition of flow related terms is provided followed by a description

of the design criteria.

Dry weather flow (DWF) is defined as the flow received at the

plant on days when no precipitation occurs, and when antecedent runoff

is not affecting flow materially.

Average Daily Flow (ADF) is defined as the total annual flow

received divided by 365 days. ADF includes ground water infil-

tration and certain amounts of storm water inflitration and is

the value normally used in the sanitary engineering profession

as the average design flow for treatment units.

Maximum Flow (MF) is defined as the peak hourly flow rate

accepted for full treatment.

Maximum Daily Flow (MDF) is defined as the highest 24 hour flow

received during a year.

Maximum Hourly Flow (MHF) is the flow received in the maximum hour in

a day and represents the peak diurnal flow.

The above values are related as follows:

ADF = 1.1 to 1.2 x DWF Use: 1.15 x DWF
MDF = 1.4 to 1.7 x ADF Use: 1.50 x ADF
MF = 2.5 ADF = 2.9 DWF Use: 3.00 x DWF
1F =1.35 x MDF = 1.35 x 1.6 x ADF Use: 2.50 x ADF
MHF = 1.2 to 1.5 ADF Use: 1.35 x ADF

2.2 MUNICIPAL TREATMENT PLANTS

The design criteria for the conventional activated sludge plant, the

advanced biological treatment plant, and the physical chemical plant are

A43



discussed in detail in the previous section of this report. The conventional

activated sludge plant and 'ie advanced biological plants were considered

to have a useful life of 35 years. The physical chemical treatment plants

were considered to have a useful life of 25 years.

In calculating these useful lifes, the following rational using a weighted

average was employed:

ADVANCED BIOLOGICAL SYSTEM:

Percent of

Component Useful Life Plant Cost

pretreatment and primary unit 45 years 33.3

secondary, denitrifications and
nitrification un't 40 years 33.3

tertiary units 20 years 33.3

weighted average 35 years

PHYSICAL CHEMICAL SYSTEM:

phosphorous removal, coagulation
sedimentation 40 years 25

carbon adsorption, breakpoint
chlorination ozonation 20 years 75

weighted average 25 years

2.3 LOADING RATIOS

In a treatment process, the various units are designed for both

a hydraulic and pollutant mass loading greater than that of the average

daily flow. Likewise, components of the unit process itself are designed

with different loading factors. Generally, those unit processes such as

sedimentation and physical separation are more dependant upon hydraulic

loading whereas the biological-chemical reactors are more dependant upon

pollutant mass loading.

The following statements define the loading ratios for the advanced

A44



biological systems. For a physical-chemical system, the carbon absorption

ration would be 1.5 times the average daily flow.

Preliminary, primary and secondary treatment:

Design criteria will be based on ADF with higher loadings

permitted at MF. We therefore expect variations in effluent

quality in thE range of 20-30 mg/l BOD and SS, through the sec-

ondary treatment stage.

Mixed Media Filtration:

Secondary treatment has a definite buffering effect, and the

process effectiveness is related to solids loading as well as

flow rate.

Design Rates: ADF = 2.0 gpm/s.f.

MF = S gpm/s.f.

Biological Nitrification and Dentrifications:

These processes are nitrogen mass and temperature dependent

and are partly effected by detention time. Use conservative

design rates:

Nitrification: ADF = 6 hours detention MF = 4 hours
Denitrification: ADF = 3 hours detention MF = 2 hours
Carbon Adsorption: MF = 1.0 x ADF

Carbon adsorption when it follows filtration (as assumed

herein) is primarily dependent upon dissolved organic concentration.

Flow variations when following biological stabilization have minor

effect. Design based on 3-4 gpm/s.f. 15 minute contact at MF.

Reverse Osmosis:

The reverse osmosis process is dependent upon flux rate, but the

process is capable of exceeding the standards established on some

A45



constituents. For study purposes, a constant flow rate can be

assumed at ADF, with maximum flow increments by-passed in a split

flow process.

2.4 PUMP STATIONS

Sewage pumping stations must be evaluated based upon average flow

conditions. The pumping station, however, should be sized greater than

the average flow to account for variations in sewage flow and standby capa-

city for mechanical failures. For an average flow of 1 mgd (approximately

10,000 people) or less total standby has been provided. For an average flow

of greater than 1 mgd, 1/2 standby has been provided. In all cases firm

capacity is provided for peak flows with the largest unit out of service.

The need for greater standby capacity in the smaller pump stations is due

to the greater variation in average to peak flows. Cost estimates include

provision of diesel-electric standby power generation.

Sewage pumping stations are generally designed for a 20 year design

period.

The pumping station power costs have been based on a pump efficiency

of 75%, the appropriate pumping head, and a power cost of 1.21t per KWH.

2.5 GRAVITY SEWERS

In determination of sewer slopes, profiles were taken from U.S.G.S.

1:24000; topographic maps. Pipe sizes were based on these slopes and

the resulting discharges from population and flow projections. A peaking

factor was applied to the average discharge. The peaking factor used was

curve A in figure 4 of the American Society of Civil Engineers manual number

37. This curve has been verified in the Northeast Ohio area by previous

studies done by Havens and Emerson. The minimum allowable velocity for 1970

A46



minimum flows was 1.5 feet per second. The maximum allowable velocity

for peak flows was 10 feet per second. The desired velocity was 3-6

feet per second. The minimum and maximum trench depths were 10 feet and

30 feet, respectively. For depths greater than 30 feet, tunneling was

assumed. Hannings' roughness coefficient of 0.015 was selected for

concrete pipe flowing full.

The gravity sewers were designed based on 2020 design flows with a

useful life of 50 years.

2.6 FORCE MAINS

Force mains were designed for maintaining velocities between 4 and 6

feet per second. The discharges were based on population and flow pro-

jections. Force mains have a minimum cover of 5 feet except for any

required tunneling. Cast iron pipe was considered for lines less than

24-inches in diameter and reinforced concrete pressure pipe was considered

for lines 24-inches and larger in diameter. The roughness coefficient

varies depending upon the character of the liquid (sludge or sewage) pumped

and the pipe material. A minimum pipe diameter of 8-inches was established.

Force mains were designed based on 2020 design flow with a useful life

of 50 years.

2.7 OUTFALL SEWERS

Outfall sewers were based on maintaining velocities of 2 to 4 feet

per second. The outlet location was placed in at least 15 feet of water.

Reinforced concrete pipe was used with a minimum diameter of 18 inches.

Outfall sewers were designed for 2020 design flows.

A47



3. UNIT COSTS

Table 3 lists the wastewater treatment methods for which capital

construction costs and operation and maintenance costs have been developed.

These costs were developed for use in preparation of cost estimates for

the alternative plans with an ENR construction index of 1740. Capital

costs reflect the construction cost with no contingency allowance, except

for the gravity sewer and force main cost which include 25% for contingencies.

For the estimates construction costs without contingencies were used.

The capital costs are expressed in either Dollars per MGD of plant size

(MGD) or Dollars per Dry Ton per Day of sludge facility size versus plant

size (MGD) or sludge facility size (Dry Tons per Day), respectively. The

operation and maintenance costs are expressed in either Dollars per MG of

wastewater treated or Dollars per Dry Ton of sludge treated plant size (MGD)

or sludge facility size (Dry Tons per Day), respectively. Plant size (MGD)

is based on average daily flow. The reference numbers follow the process

being discussed with the references listed in appendix A.

A48



TABLE 3

WASTEWATER TREATMENT UNIT COSTS
FIGURE IDENTIFICATION

Capital O&M
Cost Cost

%ctivated Sludge with Primary 11 11A
Phosphorus Removal 12 12A
Chlorination 13 13A
Ozonation 14 14A

Nitrification 15 ISA
Denitrification 16 16A
Coagulation and Sedimentation 17 17A
Microstrainers 18 18A
Mixed Media Filters 19 19A
Carbon Adsorption 20 20A
Breakpoint Chlorination 21 21A